



ULR-TC739623000025784F

TEST REPORT

Report No. : BG:TX:1445026711

\* 1 4 4 5 0 2 6 7 1 1 \*

CONTACT PERSON : MR.GOPIKRISHNA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	WOVEN FABRIC FABRIC QUALITY: 210 TC-SATIN /
COLOUR	41'SX41'S / 131X72
ORDER NUMBER	CHECKS
STYLE NO.	PI-013 PRINTED
END USE	SHEET SET
FIBRE CONTENT	100% COTTON
REFERENCE	
COUNTRY OF DESTINATION	<b>SUPPLIER SELF REFERENCE</b>
COUNTRY OF ORIGIN	INDIA
LAB PROVIDED DETAILS :	INDIA
CONDITION OF SAMPLE	GOOD

THE LOCATION OF PERFORMANCE OF THE LABORATORY ACTIVITIES SGS BANGALORE LAB

SAMPLE RECD ON

30-Dec-2023

TESTING PERIOD : 30-12-2023 - 03-01-2024

TESTS	PASS	FAIL	REMARKS
COLOUR FASTNESS TO WASHING			REFER RESULTS
COLOUR FASTNESS TO CROCKING			REFER RESULTS
YARN NUMBER			REFER RESULTS
FABRIC COUNT			REFER RESULTS

**NOTE:**

- 1.Submitted sample has been tested for supplier reference only.
- 2.The testing is performed for the SELF REFERENCE of the customer as per requested protocols.
3. Only selective tests are conducted as per Supplier's request.
4. The report is not generated in Buyer format ,as the same is for supplier reference only.

JOE No. : 2345814667

Page 1 of 4

Control No.:1445534243

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and and Terms and Conditions for electronic documents [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. No decision rule is applied , when comparing the measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer.



ULR-TC739623000025784F

TEST REPORT

Report No. : BG:IX:1445026711

\* 1 4 4 5 0 2 6 7 1 1 \*

per pro SGS India Private Ltd.

Authorized By

M SIVANANTHAM

EXECUTIVE

Authorized Signatory-Mechanical & Chemical

*Email your Test Report Related Enquiries at Feedback.SLT@sgs.com*

JOE No. : 2345814667

Page 2 of 4

Control No.:1445534243

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and Terms and Conditions for electronic documents [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. No decision rule is applied, when comparing the measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer.



Report No. : BG:IX:1445026711

\* 1 4 4 5 0 2 6 7 1 1 \*

ACCREDITED TEST(S)	RESULTS	REQ
--------------------	---------	-----

**COLOUR FASTNESS TO WASHING**

**AATCC TM61-2013e(2020) 2A Mod.**

(Temp.:40°C,Liq.Vol:150ml,Time: 45min.,Steel Balls:50,Det. 0.15% WOB,)

1993 AATCC Std.Ref.Detg.-without optical brightner

COLOUR CHANGE	Base, Print (All Colours): 4.0	Not Provided
STAINING ON ACETATE	5.0	
STAINING ON COTTON	5.0	
STAINING ON NYLON	5.0	
STAINING ON POLYESTER	5.0	
STAINING ON ACRYLIC	5.0	
STAINING ON WOOL	5.0	
SELF STAINING	5.0	

Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good

Note: The Test has been performed as per the customer's requirement.

**COLOUR FASTNESS TO CROCKING**

**AATCC TM8:2016e (2022)e**

DRY	4.5	Not Provided
WET	3.5	

**YARN NUMBER**

**ASTM D1059:2017**

Warp:	41.2 (Ne)	Not Provided
Weft:	39.7 (Ne)	

**FABRIC COUNT**

**ASTM D3775:2017**

ENDS	135 per inch	Not Provided
PICKS	71 per inch	

\*\*\*\*\* End of Page\*\*\*\*\*